
This title was made available Open Access through a 
partnership with Knowledge Unlatched. 

IWA Publishing would like to thank all of the libraries for 
pledging to support the transition of this title to Open 

Access through the KU Select 2019 program.

©2020 The Author(s)

This is an Open Access book distributed under the terms of the Creative Commons 
Attribution-NonCommercial-NoDerivatives Licence (CC BY-NC-ND 4.0), which 

permits copying and redistribution in the original format for non-commercial 
purposes, provided the original work is properly cited. 

(http://creativecommons.org/licenses/by-nc-nd/4.0/). This does not affect the rights 
licensed or assigned from any third party in this book.
[...]
might be an indication that easily biodegradable compounds such as aldehydes are responsible for these
adverse health effects on fish (cf. Chapter 4). Aldehyde formation during ozonation of wastewater is
quite significant (Wert et al., 2007).

Formation and the degradation of AOC during ozonation and post-sand filtration is shown in Figure 5.6
for a full-scale wastewater treatment plant for a specific ozone dose of 1.24 g O3/g DOC (Zimmermann
et al., 2011). The main increase in AOC is observed at the first sampling point in the ozone reactor (P1),
where most of the ozone is consumed. Thereafter, AOC remains almost constant, mainly due to the
small residual ozone concentration. After sand filtration, AOC is considerably reduced, indicating that a
significant portion of low-molecular-weight compounds that are potentially toxic to fish can be removed
by this process.

Figure 5.6 also shows the evolution of total cell counts (TCC) during ozonation and post-sand filtration.
Depending on the ozone dose, TCC decreases by 2−4 orders of magnitude (Zimmermann et al., 2011)
reflecting the efficiency of ozone as a disinfectant. After sand filtration, total cell count increases again
leading to an overall efficiency of the process of 1–2 logs reduction of TCC. This is in line with the
observation of cell growth in activated carbon filters in drinking water treatment (Hammes et al., 2008).
A 0.5–3 log inactivation of E. coli was observed during ozonation of the same wastewater. In this case,
however, sand filtration did not lead to an increase of bacterial counts for E. coli (Zimmermann et al.,
2011) suggesting that there is also no re-growth of pathogenic bacteria in the sand-filtered water
after ozonation.

Figure 5.5 Treatment train for enhanced wastewater treatment with ozone.

Chemistry of Ozone in Water and Wastewater Treatment72

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



5.5 ENERGY REQUIREMENTS FOR MICROPOLLUTANT
TRANSFORMATION IN DRINKING WATER AND WASTEWATER
Energy requirements for micropollutant transformations during ozonation and advanced oxidation
processes (AOPs) depend on the matrix of the water that consumes oxidants (Chapter 3, mainly type and
concentration of DOM) and the rate constant for the reaction of a target compound with ozone and †OH
radicals. Table 5.4 shows a comparison of the energy requirements for a 90% transformation of selected
compounds during ozonation and the AOP UV/H2O2 for laboratory experiments. In general, an increase
in energy of about 25% for O3/H2O2 relative to the conventional ozonation is estimated based on
production energy of 15 kWh/kg and 10 kWh/kg for ozone and H2O2, respectively (Katsoyiannis et al.,
2011). For ozonation, Table 5.4 shows that for a given water quality, the required energy increases in the
order SMX, pCBA,ATR,NDMA. This can be explained by a decrease in the second order rate
constants for the reaction of these compounds with ozone and †OH from SMX to NDMA. Energy
requirements also increase significantly from Lake Zurich water to Dübendorf wastewater, due to the
higher concentrations of DOM (consumption of ozone and †OH, Chapter 3) and carbonate (consumption
of †OH, Chapter 3). For a given water, energy requirements for UV/H2O2 are typically significantly
higher and depend on the penetration depth of UV radiation. Only for NDMA, with low reactivity
towards ozone and †OH (Lee et al., 2007b), does the energy requirement for UV/H2O2 become
comparable to ozonation. This is due to the fact that NDMA undergoes mainly direct photolysis
(Sharpless & Linden, 2003).

For a particular full-scale study (Hollender et al., 2009), the energy consumption for ozonation of
secondary effluent, including all contributions (production of liquid oxygen, its transport, generation
of ozone) was calculated. The energy requirement at the plant remained constant for process gas in
the range of 100–170 g O3 m−3 at 12 kWh/kg O3. This translates into an energy requirement of
0.035 kWh m−3 for a specific ozone dose of 0.6 g O3/g DOC, which corresponds to about 12% of
the total energy consumption of a nutrient (C, N, P) removal plant (0.3 kWhm−3). In addition,

Figure 5.6 Assimilable organic carbon (AOC) formation and total cell counts (TCC, determined by flow
cytometry) for ozonation followed by biological sand filtration for a full-scale wastewater treatment plant,
Regensdorf, Switzerland (25000 population equivalent). Ozone dose 1.24 g O3/g DOC. In: Secondary
effluent, inlet to ozone reactor; P1, P3, P7 sampling points within the reactor; SF sand filtration. Adapted
from Zimmermann et al., 2011, with permission.

Integration of ozonation in drinking water and wastewater process trains 73

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



production of pure oxygen requires 0.01–0.015 kWh m−3. Therefore, the overall energy requirement at
this ozone dose (removal of SMX) is quite similar to that shown in Table 5.4 for laboratory systems.
For a large range of wastewaters (10,000 to 500,000 person equivalents) and DOC contents (6 to
20 g DOC m−3), total costs of ozonation (investment and operation including post-filtration step) were
estimated to range between 0.05 and 0.15 € m−3, depending on plant size and secondary effluent
quality (Joss et al., 2008).

5.6 SOURCE CONTROL
The removal of micropollutants from the wastewater stream by enhanced treatment of secondary
wastewater effluent is an end-of-pipe solution. Other options include treatment of source-separated
urine (Larsen & Gujer, 1996) or treatment of other point sources such as hospital wastewater. Urine
separation and treatment with ozone has been demonstrated to be a feasible process for micropollutant
removal. Even though it only accounts for about 1% of the wastewater stream, it requires more
energy to remove micropollutants by ozonation than in wastewater (Dodd et al., 2008). When the
treatment of source-separated urine is combined with nutrient recovery (N, P), the overall energy
requirement becomes even favourable for urine treatment compared to wastewater treatment (Dodd
et al., 2008). Nevertheless it has to be considered that some chemicals, among them high risk
chemicals such as the antiarrhythmic compound amiodarone (cf. Chapter 8), are excreted via faeces
(Escher et al., 2011). Therefore, the full spectrum of compounds will not be removed by this
approach. The contribution of hospital wastewater to the overall load of pharmaceuticals in municipal
wastewater is typically quite low in the order of ,15% (Ort et al., 2010). Nevertheless, source
control in hospitals has quite high acceptance among stakeholders, especially if the contribution of
hospitals to the overall load is high (Lienert et al., 2011). In this context it is noted that municipal
wastewater receives an integrated load of chemicals used in households, which also include biocides,
pesticides, personal care products, etc., which will also be removed by an ozone treatment of
secondary effluents (Hollender et al., 2009).

Table 5.4 Energy requirements in kWh m−3 for 90% transformation of selected micropollutants by
conventional ozonation in Lake Zurich water and Dübendorf wastewater and by using UV(254 nm)/
H2O2 (0.2 mM) for varying optical path lengths (cm) in Lake Zurich water. Experimental conditions:
target compound concentration= 0.5 µM, pH 8, T= 20 °C. According to Katsoyiannis et al., (2011),
with permission

Lake Zurich
Water

Dübendorf
wastewater

Lake Zurich Water

Target
compound

Ozonation Ozonation UV/H2O2

1 cm
UV/H2O2

5 cm
UV/H2O2

10 cm

SMX 0.0015 0.045 0.39 0.15 0.11

pCBA 0.035 0.2 0.75 0.23 0.17

ATR 0.05 0.3 0.98 0.28 0.2

NDMA 0.5 0.9 1.62 0.44 0.3

SMX sulfamethoxazole; pCBA p-chlorobenzoic acid; ATR atrazine; NDMA N-nitrosodimethylamine; Lake Zurich
water, DOC 1.3 mgC/L, carbonate alkalinity 2.6 mM; Dübendorf wastewater, DOC 3.9 mg C/L, carbonate alkalinity
6.5 mM.

Chemistry of Ozone in Water and Wastewater Treatment74

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



5.7 RECLAMATION OF WASTEWATER
Reclamation of wastewater as a resource for drinking water and for irrigation purposes (agriculture, golf
courses, etc.) has become an important issue in arid and semi-arid areas due to population growth and
climate change. Today, wastewater reuse is heavily based on membrane processes. Secondary effluent is
typically treated by a combination of microfiltration/ultrafiltration with reverse osmosis (RO)
(Figure 5.7) (Asano et al., 2007). Even in coastal areas this approach (,1 kWh/m3) is more energy
efficient than seawater desalination [3.5–4.5 kWh/m3, (Sommariva, 2010)]. Water desalination has
become increasingly important worldwide with large-scale plants (30,000–320,000 m3/d) in Kuwait,
Singapore, USA, Australia and China (Hemmi et al., 2010). The RO process is frequently followed by
UV disinfection, and the water is then mostly used for replenishment of natural water bodies such as
groundwaters or surface waters. In the treatment scheme outlined in Figure 5.7, ozonation is not applied.
In principal, ozonation could be used to treat secondary wastewater effluent for removing NDMA
precursors (Lee et al., 2007a). Such (unknown) precursors may lead to NDMA during chloramination
which is routinely applied to hinder biofilm growth on the RO membrane. Typically, the rejection of
micropollutants by RO is .90% (Busetti et al., 2009). Advanced oxidation of the RO permeate
(UV/H2O2, UV/ozone or ozone/H2O2 is an option for an additional barrier for removing micropollutants
such as NDMA, which are not fully retained by RO. AOPs in post-RO water are expected to be very
efficient, because its †OH scavenging rate is very low due to its low DOC of,0.1 mg/L.

One of the problems in the RO-based water reuse scheme is the discharge of the RO concentrate. The
concentration factor for micropollutants during RO treatment of wastewater is of the order of four. In a
recent study, ozonation was investigated for the elimination of beta blockers from an RO concentrate
with a DOC of 46 mg/L (Benner et al., 2008). For metoprolol (cf. Chapter 8) [k(O3)= 2× 103M−1 s−1

(pH 7), k(†OH)= 7.3× 109 M−1 s−1] an ozone dose of .10 mg/L (≈ 0.25g O3/g DOC) was required
for a removal of .90%. The bromate concentration for these conditions was of the order of ,40 µg/L,
which is relatively low considering the high Br− levels (1200 µg/L) in the RO concentrate. The
ozonated water can then be released to the environment with less toxicological concern.

Figure 5.7 Water reuse scheme based on ultrafiltration/reverse osmosis. Points for potential ozonation steps
are also indicated.

Integration of ozonation in drinking water and wastewater process trains 75

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



An alternative strategy for wastewater reuse consists of a combination of conventional processes such as
ozonation, dissolved air flotation and active carbon filtration. Figure 5.8 shows a schematic representation of
such a potential treatment train (Reungoat et al., 2010). Overall, this multi-barrier treatment removed, very
efficiently, micropollutants and DOC. Fifty of fifty-four compounds detected in the secondary effluent were
eliminated to below detection limits. The DOC concentration was reduced by 55–60%. Furthermore,
toxicity determined by various biological endpoints (e.g. oestrogenicity, neurotoxicity, phytotoxicity),
was significantly lower than in the influent, often very similar to the blank (Reungoat et al., 2010).

Figure 5.8 Water reuse scheme based on conventional processes such as ozonation, dissolved air
flotation and activated carbon filtration. SRT: sludge retention time. According to Reungoat et al. (2010),
with permission.

Chemistry of Ozone in Water and Wastewater Treatment76

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



5.8 COMPARISON OF THE APPLICATION OF OZONE IN THE URBAN
WATER CYCLE
Based on the discussion above, potential points of application of ozonation processes for micropollutant
abatement in the urban water cycle are shown in Figure 5.9.

In principle, ozonation can be applied in households as point-of-entry or point-of-use treatment and to the
wastewater, e.g. source separated urine (Dodd et al., 2008). Once the wastewater is collected, oxidative
treatment may be carried out as post-treatment of secondary wastewater effluent (see above). Compared
to treatment of source-separated urine, this also allows oxidative transformation of micropollutants which
are derived from sources other than households. Both the treatment at the household level and the
treatment in centralised wastewater treatment plants lead to a reduction of the micropollutant discharge
to the receiving water bodies. As a consequence, ecosystems and water resources are protected from
adverse impacts. When the urban water system is mainly driven by human toxicology, oxidative
treatment (mainly ozonation or AOPs) may be placed within the drinking water treatment scheme
(Westerhoff et al., 2005; Broséus et al., 2009; Vieno et al., 2007; Kruithof et al., 2007; Ternes et al., 2002).

This scenario has the advantage that micropollutants from diffuse sources such as agriculture, traffic and
natural sources (e.g. cyanotoxins and taste and odour compounds) will also be removed (Acero et al.,
2000, 2001; Benitez et al., 2007; Rodriguez et al., 2007; Peter & von Gunten, 2007; Onstad et al.,
2007). For direct or indirect potable water reuse, an oxidation can be applied after a reverse osmosis
treatment (Asano et al., 2007). The water quality for each treatment scenario is decisive for the
efficiency of an ozonation process. The main parameter is the content of the dissolved organic matter,
typically expressed as DOC concentration (Chapter 3). In addition, pH, alkalinity and ammonia also play
an important role (Chapter 3). Table 5.5 summarises water qualities of hydrolysed and electrodialysed
urine, municipal wastewater and water resources used for drinking water production.

Figure 5.9 The urban water cycle with potential points of ozonation (marked with circles).

Integration of ozonation in drinking water and wastewater process trains 77

Downloaded from https://iwaponline.com/ebooks/book-pdf/650791/wio9781780400839.pdf
by IWA Publishing, publications@iwap.co.uk
on 14 August 2020



A dramatic decrease of DOC is observed from hydrolysed urine to wastewater effluent. This is
partially caused by dilution and partially by the DOC removal during activated sludge treatment. The
DOC concentration in surface and groundwaters is typically much smaller and dominated by natural
processes (soil weathering, algal growth, etc.). Because ozone demand is closely related to the DOM
concentration, it is evident that ozone consumption gets smaller further away from the household
source. However, it has to be taken into account, that human urine represents ,1% of the total
flow of municipal wastewater. Therefore, it might still be a feasible option for micropollutant
elimination.

The water quality data (Table 5.5) have consequences for the efficiency of micropollutant elimination. A
comparison of the required ozone doses for 90% micropollutant elimination is shown in Table 5.6 for
hydrolysed urine, electrodialysed urine diluate, wastewater effluent and two surface waters for
17α-ethinyloestradiol (EE2) a synthetic steroid oestrogen and ibuprofen (IP) an antiphlogistic.

Table 5.5 Water quality parameters relevant for oxidation processes, from Dodd et al. (2008); Pronk et al.
(2006); Udert et al. (2003)

Water type pH DOC
mg/L

Alkalinity